

## INSPECTION CERTIFICATE

To protect the privacy of customers or suppliers of Salamander Jewelry.  
We erased their address from this document.

Date: 25/10/2022

Report NO.: 20221025001

<b>Customer</b> : UA MATERIALS CO.,LTD											
<b>According To</b> : 200/8 AMS / ASTM B221								<b>Lot Number:</b> BKK00055/1			
<b>Item</b>	<b>Alloy &amp; Temper</b>			<b>Dimension (mm)</b>			<b>Qty</b>		<b>Net Weight (kg)</b>		
Aluminium ROD	6061-T6			Ø10			40		26		
<b>Chemical Composition, %</b>		<b>Si</b>	<b>Fe</b>	<b>Cu</b>	<b>Mn</b>	<b>Mg</b>	<b>Cr</b>	<b>Zn</b>	<b>Ti</b>	<b>Other</b>	<b>Al</b>
	<b>Min.</b>	0.40	-	0.15	-	0.8	0.04	-	-	-	Remain
	<b>Max.</b>	0.80	0.70	0.40	0.15	1.2	0.35	0.25	0.15	-	Remain
	<b>Actual</b>	0.64	0.39	0.21	0.05	1.01	0.19	0.04	0.04	-	97.43
<b>Mechanical Properties</b>		<b>Tensile Strength (Mpa)</b>			<b>Yield Strength (Mpa)</b>			<b>Elongation (%)</b>			
	<b>Min.</b>	260.00			240.00			9.00			
	<b>Max.</b>	-			-			-			
	<b>Actual</b>	305.00			263.00			15.00			
<b>Description</b>											
<ol style="list-style-type: none"> <li>1. We hereby certify that material described above complies with the terms stipulated in the technical agreement/specification;</li> <li>2. The results of this test report are only limited to the sample.</li> </ol>											
								To protect the privacy of customers or suppliers of Salamander Jewelry. We erased their address from this document.			